RC 8C 2024 <2024><F9799X9>

SWING ARM
57715
Pos Part Number Description Additional Text Quantity

1 A65304830044 Swingarm preass. 1.00
7 A65307006012 oval head screw M6x12 ISK 6.00
8 A65304846003 Swingarm protection 2.00
9 A65303008035 cylinder head screw ISK M8x35 2.00
10 A65304840000 rear stand pin 2.00
11 A65313006016 oval head screw M6x16 ISK 4.00
12 A65304840001 rear stand pin 2.00
13 A65303006012 oval head screw with flange M6 3.00
14 A65304846001 Swingarm protection left 1.00
15 A65304846002 swing arm protection right 1.00
16 58414030000 HH COLLAR NUT M10X1,25 WS=13 MINI ADV. 2.00
17 50304040100 screw M10x1.25x50 WS10 2.00
18 A65304850000 Splash protection 1.00
19 72210079000 BUCKET 8.00
20 A65304006025 oval head screw M6x25 ISK 2.00




21 54804038000 Nut with flange M16X1,5 WS=19 2.00
22 75004042000 WASHER 07 2.00
23 A65304837000 swingarm axle 1.00
24 75004066000 CHAIN SLIDING PROTECTION 07 1.00
25 AB5304866000 chain guard 1.00
26 A65303008008 Hexagon nut, self-locking M8 2.00
99 54804230010 SWINGARM REP. KIT 1.00




